Dated 2-28-91

DP-20
Part No 1344224

14-600
HOLLOW CHISEL MORTISER

A
AADELTA




REF.

=
o

=t = LD 00 N OV U1 - LI PN —

-0

12

This parts ]ist is
Copies of the jnst
Delta Technical Publicatio

PART NUMBER

1344733
1344736
438-01-017-0140

400-06-068-0001

1344739

1344726
1344727

1344722

1344721

1341011

1344720

1344718

1246050 .

1344738

1344714

1330200

1344716

1344715

1246053

1344717

1243339

1344719

1344723

1344725

1330200

1344735

1344712

1246104

1344711

1344731

1243498

1344728

1344724

1344725

1243395

1344732

1330200

1344730

1310157

1344729

1344713

1344734

1344741

local service outlet.

REPLACEMENT PARTS

DESCRIPTION

Motor Assembly, Incl:
Cord

Switch, Incl;

Key

Motor Name?late
Chuck, Incl:

Key

Grip

Rod

ﬁDgn 916) M8 x 10mm Hex Soc Set Screw
u

Key
(Din 912) M5 x 25mm Soc Hd Screw
Warning Label
Head
éDin 916) M8 x 12mm Hex Soc Set Screw
ushing {5/8" 1D)
Guide
éDin 912) M8 x 25mm Soc Hd Screw
ear
(Din 916) M6 x 8mm Hex Soc Set Screw
Spacer
De?th Stop
Ball Joint Stud
éDin 916) M8 x 12mm Hex Soc Set Screw
Din 85) M8 x 16mm Pan Hd Screw

ap
(Din 912) M6 x 25mm Soc Hd Screw
Column
Lock Handle
éDin 1481) M6 x 16mm Roll Pin
ack
Cylinder
Ball Joint Stud
(Din 934) M5 Hex Nut
Work Hold Down
(Din 916) M8 x 12mm Hex Soc Set Screw
Fence
(Din 85) M6x 20mm Pan Hd Screw
Table Board
Base
(Din 9427) M8 x 20mm Button Hd Screw
4mm "T" Handle Wrench

provided to aid in obtaining service parts.
ruction and maintenance literature can
ns Department or through your

be obtained through the



